Report No.:

Applicant:

Product Name:

Model/Type
reference:

Tested Date:

Issued Date:

TEST REPORT

BCTC2109705800-2E

SZ PGST Co., Ltd.

GSM&WIFI Network Alarm Syetem

PG-107

2021-09-08 to 2021-09-10

2021-09-30




=.s Report No.: BCTC2109705800-2E
FCC ID:2AIT9-PG-107
Product Name: GSM&WIFI Network Alarm Syetem
Trademark: N/A
Model/Type reference: PG-107
Prepared For: SZ PGST Co., Ltd.
Address: No.9 Building, Huafu Industrial Park, Huachang Road, Longhua District,

Shenzhen, Guangdong, China
Manufacturer: SZ PGST Co., Ltd.

No.9 Building, Huafu Industrial Park, Huachang Road, Longhua District,
Shenzhen, Guangdong, China

Prepared By: Shenzhen BCTC Testing Co., Ltd.
1-2/F., Building B, Pengzhou Industrial Park, No.158, Fuyuan 1st Road, Tangwei,

Address:

Address: Fuhai Subdistrict, Bao'an District, Shenzhen, Guangdong, China
Sample Received Date: 2021-09-08

Sample tested Date: 2021-09-08 to 2021-09-10

Issue Date: 2021-09-30

Report No.: BCTC2109705800-2E

FCC CFR Title 47 Part 2: 2016
FCC CFR Title 47 Part22 Subpart H: 2016
Test Standards: FCC CFR Title 47 Part24 Subpart E: 2016
ANSI/ TIA/ EIA-603-D-2010

FCC KDB 971168 D01 Power Meas. License Digital Systems v02v02

Test Results: PASS
Tested by: Approved by:
ke&@j Tonm &
Kelsey Tan/ Project Handler Zero Zhou/Reviewer

The test report is effective only with both signature and specialized stamp.This result(s) shown in this
report refer only to the sample(s) tested.Without written approval of Shenzhen BCTC Testing Co., Ltd,
this report can’t be reproduced except in full. The tested sample(s) and the sample information are
provided by the client.



K
Report No.: BCTC2109705800-2E
Table Of Content

Test Report Declaration Page
Lo VBISION .ttt ettt et e et e e te e et e eete e et e ereeeaaeenreas
2. TESESUMMAIY......ooiiiiiieeeceeeee ettt ettt a e st e be et e e aeebeeasessaenseennans
3. Measurement UnCertainty............ccoooviiiiioiiciicceceeeee e
4. Product Information And Test SEtUP.......c.oooviieiiiiieeeeeeeeeeee e,
4.1 ProducCt INfOrmMation.............cooioiiiiiiiceceeeeeee e
4.2 Test Setup Configuration............ccoioiiiiiiiiieceeeeee e
4.3 SUuppOrt EQUIDMENT. ...ttt
44 TESEMOUE......c.ooiieieieceee ettt ettt ettt e b e s reebeessessaeseensesaeenseas
5. Test Facility And Test Instrument Used.............c.ooovieiiiiiiicceeeee e 10
5.1 TeSEFACIHITY...cueiiieeieeee et 10
5.2 TestInstrument USEd...........oooiiiiiiiieeee e 10
B. RF OQUIPUL POWET ..ot 12
6.1 Block Diagram Of TeSt SEIUP........coiiiiiiiieeeeeeeeee e 12
8.2 LIMIt.eeeiieeee ettt ettt ettt eb e b st ene e 14
6.3 TESLPIOCEAUIE. ..ot ettt ettt e st eebeesaaeeseessseenreans 14
6.4 TESERESUIL.......ooeeieeee ettt 15
7. Peak-To-Average Ratio(PAR) Of Transmitter............cccoooveeoieiiiiicieeceeeee 18
7.1 Block Diagram Of Test SetUP........ccoviiiieiiececee e 18
7.2 LIMIteciiiceeee ettt ettt ettt b e b et te et te et e na et et e b e beeteeteereeneens 18
7.3 TESEPIOCEAUIE........oceeeeeeeeeeeee ettt et e e et areeereeeeeenns 18
T4 TESERESUI.....ooceeieeeeeeeee ettt ettt e ae e e ereebee e 19
8.  EmISSIion BandWidth............c..coioiiiiiiiiiieceeee e 21
8.1 Block Diagram Of Test SEtUP........coviouieiiceeeeeeeeec e 21
8.2 LMttt ettt a ettt et et eaeeneeneenes 21
8.3 TeSEPrOCEAUIE........oceeieeeeee ettt e e te e e taeebe e s s e e reeeaaeenns 21
8.4 TESERESUIL.......ceiiiieeeee ettt ennas 22
9. Out Of Band Emissions At Antenna Terminal.............cccooveviviicieiiecicececeeeee, 29
9.1 Block Diagram Of Test SetUP........ccoviueiiiiciiecieec e 29
9.2 LMttt bbbt et e e st ena et e b e b e beeteeae et e eneetes 29
9.3 TS PrOCEAUIE.......oeeeeeeeeeee e e oo e et ae et eiae e e e e 29
9.4 TESERESUIL.....ooeeeeeeeee e e ettt e re e e e b e aee s neeenes 30
10. Spurious Radiated EMISSIONS........cccoooiimi i i et 46
10.1 Block Diagram Of Test SetUp.....cccccciviiiiiii ettt 46
10,2 LIMIE e ittt e ae e b b su et e ese e nnes e e st s e b e eateneine e 47
10.3  TeSEPrOCEAUIE.........ooeieeeeee e e e et s b s b e en e sae e s e anaeerseneas 47
10.4  TESERESUIL.....ooee e it es e e as e aesheenes 48
11, FrequencCy SEability ... i e et 49
11.1 Block Diagram Of Test Setup.... oo i it 49
1.2 LM ss b e e b e e be et e eseeseensenasaaeshesaesneenserseRa e 49
T1.3  TESEPIrOCEAUIE. ...t e et ar e s eena s 49
114 TESERESUIL......oo e ettt veesas s ek s e ess e venneeseans 50
12, EUT PhOtOGraphS. .c..oooooiiieii e e s e n et re s 52
13. EUT Test Setup PhotOgraphs.........co i 53

(Note: N/A Means Not Applicable)



HEK
]| 1 4 Report No.: BCTC2109705800-2E
1. Version
Report No. Issue Date Description Approved
BCTC2109705800-2E 2021-09-30 Original Valid




K
mny Report No.: BCTC2109705800-2E

2. Test Summary

The Product has been tested according to the following specifications:

Clause

No. Test Parameter No Results
1 RF Exposure §1.1307,§2.1093 PASS
2 RF Output Power §22.913 Ei; §24.232 PASS
3 Peak-to-average Ratio(PAR) of Transmitter §24.51, PASS
4 Emission Bandwidth §22.917 gg;: §24.238 PASS
5 Spurious Emissions at Antenna Terminal §22.917 (a), §24.238 (a) PASS
6 Spurious Radiation Emissions §22.917 (a), §24.238 (a) PASS
7 Out of Band Emissions §22.917 (a), §24.238 PASS

(a),

8 Frequency Stability §22.355, §24.235 PASS
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3. Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on the
Product as specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

No. Item Uncertainty
1| dmchamber e souous
2 [ chameer R s
T
e
5 Conducted Emission (150kHz-30MHz) U=3.20dB
6 Conducted Adjacent channel power U=1.38dB
7 Conducted output power uncertainty Above 1G | U=1.576dB
8 Conducted output power uncertainty below 1G | U=1.28dB
9 humidity uncertainty U=5.3%

10 Temperature uncertainty U=0.59C
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4. Product Information And Test Setup

4.1 Product Information

Model/Type reference: PG-107

Model differences: N/A

Operation Frequency: GSM/GPRS 850:TX: 824~849MHz; RX: 869~894MHz;
GSM/GPRS 1900: TX:1850~1910MHz; RX:1930~1990MHz;

GPRS Class: Class 12

GSM850: 33.88dBm,
GSM1900: 28.86dBm

Type of Modulation: GSM/GPRS with GMSK Modulation

GSM850: 250KGXW
GSM1900: 247KGXW

MaxRF Output Power:

Type of Emission:

Antenna installation: PCB antenna
Antenna Gain: GSM850: 0 dBi
GSM1900: 0dBi
Connecting 1/0 Port(s) Please refer to the User's Manual
B:DC 5V
Ratings: us C5

Battery:DC 3.7V
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4.2 Test Setup Configuration

See test photographs attached in EUT TEST SETUP PHOTOGRAPHS for the actual connections between
Product and support equipment.

Radiated Spurious Emission

E-1
EUT

4.3 Support Equipment

Device Type Brand Model Series No. Note
GSM&WIFI
E-1 | Network Alarm N/A PG-107 N/A EUT
Syetem
E-2 Adapter UGREEN CD122 N/A Auxiliary
Item | Shielded Type Ferrite Core Length Note
C-1 NO NO 0.3M USB cable unshielded

Notes:
1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during

the test.
2. Grounding was established in accordance with the-manufacturer’s requirements and conditions for the

intended use.



4.4 Test Mode

Report No
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Testing Configure

Channel Number

Support Band Support Standard Channel Frequency
824.2 MHz 128
GSM 850 GSM/GPRS 836.6 MHz 190
848.8 MHz 251
1850.2 MHz 512
PCS 1900 GSM/GPRS 1880.0 MHz 661
1909.8 MHz 810

test and record the worst case.

Note: the transmitter has been tested on the communications mode of GSM, GPRS compliance

EUT Cable List and Details
Cable Description Length (M) Shielded/Unshielded | With Core/Without Core
/ / / /
/ / / /
Auxiliary Equipment List and Details
Description Manufacturer Model Serial Number
/ / / /
Special Cable List and Details
Cable Description Length (M) Shielded/Unshielded | With Core/Without Core
/ / / /
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5. Test Facility And Test Instrument Used

5.1 Test Facility

All measurement facilities used to collect the measurement data are located at Shenzhen BCTC Testing
Co., Ltd. Address:1-2/F., Building B, Pengzhou Industrial Park, No.158, Fuyuan 1st Road, Tangwei,
FuhaiSubdistrict, Bao'an District, Shenzhen, Guangdong, China. The site and apparatus are constructed in
conformance with the requirements of ANSI C63.4 and CISPR 16-1-1 other equivalent standards.

FCC Test Firm Registration Number: 712850

IC Registered No.: 23583

5.2 Test Instrument Used

RF conducted test

Equipment Manufacturer Model# Serial# Last Cal. Next Cal.
Power Metter Keysight E4419B \ May 28, 2021 | May 27, 2022
Power Sensor (AV) Keysight E9 300A \ May 28, 2021 May 27, 2022
%?(ﬁ"z'gg%'gﬁ; KEYSIGHT N9020A | MY49100060 | May 28,2021 | May 27, 2022
Sgpkﬁf:&ﬁ”;'yzer R&S FSP40 100363 May 28, 2021 | May 27, 2022
Communication test R&S CMU200 119435 May 28, 2021 | May 27, 2022
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Radiated emissions Test (966 chamber)
Equipment Manufacturer Model# Serial# Last Cal. Next Cal.
966 chamber ChengYu 966 Room 966 Jun. 06. 2020 Jun. 05, 2023
Receiver R&S ESR3 102075 May 28, 2021 May 27, 2022
Receiver R&S ESRP 101154 May 28, 2021 May 27, 2022
. LAPA_01G18
Amplifier SKET G-45dB \ May 28, 2021 May 27, 2022
Amplifier Schwarzbeck BBV9744 9744-0037 May 28, 2021 May 27, 2022
TRILOG
Broadband schwarzbeck | VULB9163 | VU-BA1039 | jun 01,2021 | May 31, 2022
Antenna
Horn Antenna | SCHWARZBECK | BBHA9120D 1541 Jun. 02, 2021 Jun. 01, 2022
Horn Antenna
(18GHz-40GH | SCHWARZBECK | BBHA9170 822 Jun. 15, 2021 Jun. 14, 2022
z)
Amplifier
(18GHz-40GH MITEQ TTAﬁéO'%' 2034381 | May 28,2021 | May 27, 2022
z)
Loop Antenna
(9KHZ-30MHz) SCHWARZBECK | FMZB1519B 014 Jun. 02, 2021 Jun.01, 2022
RF cables1 B1702988-00
(9kHZ-30MHz) Huber+Suhnar 9kHz-30MHz 08 May 28, 2021 May 27, 2022
RF cables2 30MHz-1GH
(30MHz-1GHz) Huber+Suhnar 5 1486150 May 28, 2021 May 27, 2022
RF cables3
(1GHZ-40GHz) Huber+Suhnar | 1GHz-40GHz 1607106 May 28, 2021 May 27, 2022
Power Metter Keysight E4419B \ May 28, 2021 May 27, 2022
POW"{;\\S/;*”S” Keysight E9 300A \ May 28,2021 | May 27, 2022
Signal
Analyzer
20kHz-26.5GH KEYSIGHT N9020A MY49100060 | May 28, 2021 May 27,2022
z
Spectrum
Analyzer R&S FSP40 100363 May 28, 2021 May 27, 2022
9kHz-40GHz
Communication R&S CMU200 119435 May 28,2021 | May 27, 2022
test set
Software Frad EZ-EMC FA-03A2 RE \ \




6. RF Output Power

6.1 Block Diagram Of Test Setup

Conducted output power test method:

EUT

Radiated power test method:

(A) Radiated Emission Test-Up Frequency Below 30MHz

Universal Radio
Communication
Tester

Report No.: BCTC2109705800-2E
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(B> Radiated Emission Test-Up Frequency 30MHz~1GHz

] T
Turntable

Imto 4m
Spectrum \ EUT|
Analyzer —|:|_ ID.Em l
| *‘
S

Ground Plane

Coaxial Cable

(C) Radiated Emission Test-Up Frequency Above 1GHz

Turatable - 3m —e

\ - ST

Spectrum

Analyzer

Ground Plane A

Coamal Cable
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6.2 Limit

According to §22.913(a)(2),The ERP of mobileand portable stations transmitters and auxiliary test
transmitters must not exceed 7 Watts.

According to §24.232 (c), Mobile and portable stations are limited to 2 watts EIRP and the equipment must
employ a means for limiting power to the minimum necessary for successful communications.

According to §27.50(d)(4), Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755
MHz band and mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands
are limited to 1 watt EIRP.

6.3 Test procedure

Radiated power test method:

1.The setup of EUT is according with per ANSI/TIA Standard 603D and ANSI C63.4-2014 measurement

procedure.

2. The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
antenna height and polarization as well as EUT azimuth were varied in order to identify the maximum
level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal axis.

3. The frequency range up to tenth harmonic of the fundamental frequency was investigated.

4. Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were
measured by the substitution.



6.4 Test Result

ERP For GSM Mode GSM850
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FCC
. Readin Correct Part
Frelc\”:_lency Pl_clall\a;r l-'::lght DTab'e Lovel | Factor EPR (dBm) | 22H | Result
(MHz) (HN) | (Meter) | (Degree) | gy (dB) Limits
(dBm)
Low Channel
8242 H 15 0 32.88 1.38 3150 38.45 | PASS
824.2 v 15 0 31.40 1.38 30.02 38.45 | PASS
Middle Channel
836.6 H 15 0 32.04 110 30.94 38.45 | PASS
836.6 v 15 0 31.74 110 30.64 38.45 | PASS
High Channel
8488 H 15 0 32.35 20.82 3153 3845 | PASS
848.8 v 15 0 31.07 20.82 30.45 38.45 | PASS
EIRP For GSM Mode PCS1900
FCC
. Part
Frequency | Polar | Height | Table Rﬁad'“g Correct EIRP 24E
(MHz2) (HV) | (Meter) | (Degree) evel | Factor | oy | Limit | Result
(dBm) (dB) i
imits
(dBm)
Low Channel
1850.2 H 15 0 5053 222.26 28.27 33.00 | PASS
1850.2 v 15 0 50.19 222.26 27.93 33.00 | PASS
Middle Channel
1880 H 15 0 51.67 22.16 2951 33.00 | PASS
1880 Vv 15 0 50.52 222.16 28.36 33.00 | PASS
High Channel
1909.8 H 15 0 5152 222.05 29.47 33.00 | PASS
1909.8 v 15 0 50.38 222.05 2833 33.00 | PASS




ERP For GPRS Mode GSM850
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FCC
Frequency Polar Height Table Reading Correct ERP Part
(MHz2) (HV) | (Meter) | (Degree) | Level | Factor (dBm) | 22H | Result
(dBm) (dB) Limits
(dBm)
Low Channel
824.2 H 1.5 0 31.28 -1.38 29.90 38.45 PASS
824.2 \Y 1.5 0 32.09 -1.38 30.71 38.45 PASS
Middle Channel
836.6 H 1.5 0 32.98 -1.10 31.88 38.45 PASS
836.6 V 1.5 0 31.35 1.10 32.45 38.45 PASS
High Channel
848.8 H 1.5 0 32.26 -0.82 31.44 38.45 PASS
848.8 \Y 1.5 0 31.82 -0.82 31.00 38.45 PASS
EIRP For GPRS Mode PCS1900
FCC
. Part
Frequency | Polar | Height | Table Rﬁzegl‘g ?z‘;::t‘:frt EIRP 2E | o
(MHz) (HV) | (Meter) (Degree) (dBm) Limit
(dBm) (dB) Limi
imits
(dBm)
Low Channel
1850.2 H 1.5 0 51.69 -22.26 29.43 33.00 PASS
1850.2 \Y 1.5 0 50.74 -22.26 28.48 33.00 PASS
Middle Channel
1880.0 H 1.5 0 51.02 -22.16 28.86 33.00 PASS
1880.0 V 1.5 0 50.30 -22.16 28.14 33.00 PASS
High Channel
1909.8 H 1.5 0 51.01 -22.05 28.96 33.00 PASS
1909.8 \Y 1.5 0 50.77 -22.05 28.72 33.00 PASS




Max. Conducted Output Power

For Cellular Band (GSM850)
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Test Mode Channel Frtzlelllj-lezr)\cy Aver(aldg;nl:)ower Fclfi:nlaat‘?dszrhg)‘l 3
Low Channel 824.2 33.61 38.45
GSM Middle Channel 836.6 33.79 38.45
High Channel 848.8 33.55 38.45
Low Channel 824.2 33.72 38.45
GPRS(1 Slot) Middle Channel 836.6 33.88 38.45
High Channel 848.8 33.64 38.45
For PCS Band (GSM1900)
Test Mode Channel Frt:?nl:lezr)lcy Aver(aldg;nl:)ower FCS,;??df;rﬁz)”
Low Channel 1850.2 28.86 33.0
GSM Middle Channel 1880.0 28.45 33.0
High Channel 1909.8 28.40 33.0
Low Channel 1850.2 28.83 33.0
GPRS(1 Slot) Middle Channel 1880.0 28.49 33.0
High Channel 1909.8 28.41 33.0
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7. Peak-To-Average Ratio(PAR) Of Transmitter

7.1 Block Diagram Of Test Setup

Spectrum

EUT RF Combines
Analyzer

Universal Radio
Communication Tester

7.2 Limit

According to §24.232(d), Power measurements for transmissions by stations authorized under this section
may be made either in accordance with a Commission-approved average power technique or in
compliance with paragraph (e) of this section. In both instances, equipment employed must be authorized
in accordance with the provisions of §24.51. In measuring transmissions in this band using an average
power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

According to §27.50(B), the peak-to-average power ratio (PAPR) of the transmitter output power must not
exceed 13 dB. The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB for more
than 0.1 percent of the time or other Commission approved procedure.: The measurement must be
performed using a signal corresponding to the highest PAPR expected during periods of continuous
transmission.

7.3 Test procedure

The RF output terminal of the transmitter was .connected to the input of the spectrum analyzer via a suitable
attenuation. The RBW of the spectrum analyzer was set to 30kHz and the peak-to-average ratio (PAR) of
the transmission was recorded.Record the maximum PAPR level associated with a probability of 0.1%.
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7.4 Test Result

For Cellular Band (GSM850)

Test Mode Channel SEanen Y PAR(dB) Limited (dB)
(MHz)
Low Channel 824.2 9.32 13
GSM Middle Channel 836.6 9.37 13
High Channel 848.8 9.38 13
Low Channel 824.2 9.44 13
GPRS(1 Slot) Middle Channel 836.6 9.61 13
High Channel 848.8 8.77 13
For PCS Band (GSM1900)
Test Mode Channel EEEnEy PAR(dB) Limited (dB)
(MHz)
Low Channel 1850.2 9.38 13
GSM Middle Channel 1880.0 10.85 13
High Channel 1909.8 9.15 13
Low Channel 1850.2 10.02 13
GPRS(1 Slot) Middle Channel 1880.0 10.45 13
High Channel 1909.8 9.79 13
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All modulations of EUT have been tested, but only show the test data of the worst case in this report.

GSM 1900 Middle Channel:

BE Agilent Spectrum Analyzer - Power Stat CCDF

| [ SENSEINT] [ ALIGN AUTO | 07:47:06 PM Sep 18, 2021

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
— 3 Trig: FreeRun Counts:4.16 Mi{10.0 Mpt

C
G
#IFGain:Low #Atten: 30 dB

Frequency

Average Power Gaussian

100 %

Center Freq
1.880000000 GHz

15.22 dBm
8.36 % at 0dB

10.0 % -227.49 dB

1.0% 10.84 dB
0.1 % 10.85dB
0.01% 10.86dB
0.001% 10.86 dB
0.0001 % 10.86 dB
Peak 12.42 dB

o L
0.0001 ADdB

Info BW 5.0000 MHz

MSG STATUS
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8. Emission Bandwidth

8.1 Block Diagram Of Test Setup

Spectrum

EUT RF Combines
Analyzer

Universal Radio
Communication Tester

8.2 Limit

According to §22.917(b),The emission bandwidth is defined as the width of the signal between two points,
one below the carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.

According to §24.238(b), The emission bandwidth is defined as the width of the signal between two points,
one below the carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.

According to §27.53, The emission bandwidth is defined as the width of the signal between two points, one
below the carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.

8.3 Test procedure

The RF output terminal of the transmitter was connected to the input of the spectrum analyzer via-a suitable
attenuation. The RBW of the spectrum analyzer was set to. 10kHz for GSM mode and 100kHz for WCDMA
mode, VBW shall be at least 3 times the RBW, and the 26dB bandwidth was recorded.



8.4 Test Result

For Cellular Band
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Frequenc 99% Emission 26 dB Emission
Test Mode Channel (I(\‘IIHz) y Bandwidth Bandwidth
(kHz) (kHz)
Low Channel 824.2 244 64 318.1
GSM Middle Channel 836.6 249.92 305.0
High Channel 848.8 246.97 3215
Low Channel 824.2 247 81 316.1
GPRS Middle Channel 836.6 238.51 301.5
High Channel 848.8 244.09 317.2
For PCS Band
Frequenc 99% Emission 26 dB Emission
Test Mode Channel (I‘\]IIHz) y Bandwidth Bandwidth
(kHz) (kHz)
Low Channel 1850.2 247.06 318.1
GSM Middle Channel 1880.0 24176 314.6
High Channel 1909.8 243.22 314.6
Low Channel 1850.2 244.88 314.9
GPRS Middle Channel 1880.0 238.75 305.3
High Channel 1909.8 246.31 320.7
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For Cellular Band
GSM Low Channel

BY Agilent Spectrum Analyzer - O

i RL RF | | SENSEINT] | ALIGN AUTO [ 06:51:00PM Sep18, 2021
Center Freq 824.200000 MHz Center Freq: 824.200000 MHz Radio Std: None
ez Trig: Free Run Avg|Hold:>10110
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Frequency

Ref Offset 15 dB
Ref 40.00 dBm

Center Freq
824.200000 MHz

Center 824.2 MHz ‘ . - T Span 1 MHZ|| Y
#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms|

Freq Offset

Occupied Bandwidth
0Hz

244 .64 kHz
Transmit Freq Error -7 Hz OBW Power 99.00 %
x dB Bandwidth 318.1 kHz x dB -26.00 dB

GSM Middle Channel

| SENSEINT] | ALIGN AUTO | 06:50:46PM Sep 18, 2021
Center Freq: 836.600000 MHz Radio Std: None
ez Trig: Free Run Avg|Hold:>10110
#IFGain:Low #Atten: 36 dB Radio Device: BTS

Frequency

Ref Offset 15 dB
Ref 40.00 dBm

Center Freq
836.600000 MHz

Center 836.6 MHz — . T Span 1 MHZ|| Y
#Res BW 10 kHz #VBW 30 kHz Sweep 12.4 ms|

Freq Offset

Occupied Bandwidth
0Hz

249 .92 kHz
Transmit Freq Error 1.339 kHz OBW Power 99.00 %
x dB Bandwidth 305.0 kHz x dB -26.00 dB




GSM High channel
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BE Agilent Spectrum Analyzer - Occupied BW

i RL RF | AC |

Center Freq 848.800000 MHz

| SENSE:INT] ALIGN AUTO

| 06:50:29PM Sep 18, 2021

|
Center Freq: 848.800000 MHz
Trig: FreeRun Avg|Hold:>10/10
#Atten: 36 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

#Res BW 10 kHz

Occupied Bandwidth

#/BW 30 kHz

246.97 kHz

Transmit Freq Error
x dB Bandwidth

602 Hz
321.5 kHz

OBW Power
x dB

Span 1 MHz Auto
Sweep 124 ms

99.00 %
-26.00 dB

GPRS Low Channel

BE Agilent Spectrum Analyzer - Occupied BW
i RL | RE | AC |

Center Freq 824.200000 MHz

C
#|FGain:Low

| SENSE:INT] | ALIGN AUTO

| 07:03:04 PM Sep 18, 2021

Center Freq: 824.200000 MHz
Trig: FreeRun Avg|Hold:>10/10
#Atten: 30 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

#Res BW 10 kHz

Occupied Bandwidth

#/BW 30 kHz

247.81 kHz

Transmit Freq Error
x dB Bandwidth

2.092 kHz
316.1 kHz

OBW Power
x dB

Span 1 MHz Auto
Sweep 124 ms

99.00 %
-26.00 dB




GPRS Middle Channel
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BE Agilent Spectrum Analyzer - Occupied BW
i RL | RE | AC | | SENSE:INT] | ALIGN AUTO | 07:03:24 PM Sep 18, 2021
Center Freq 836.600000 MHz Center Freq: 836.600000 MHz Radio Std: None Frequency
Trig: FreeRun Avg|Hold:>10/10
#Atten: 30 dB Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

Span 1 MHz Auto
#Res BW 10 kHz #/BW 30 kHz Sweep 124 ms

Occupied Bandwidth
238.51 kHz

Transmit Freq Error 1.503 kHz OBW Power 99.00 %
x dB Bandwidth 301.5 kHz x dB -26.00 dB

GPRS High Channel

BE Agilent Spectrum Analyzer - Occupied BW
i RL | RE | AC | | SENSE:INT] | ALIGN AUTO | 07:03:56PM Sep 18, 2021
Center Freq 848.800000 MHz Center Freq: 848.800000 MHz Radio Std: None Frequency
0 Trig: FreeRun Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

Span 1 MHz Auto
#Res BW 10 kHz #/BW 30 kHz Sweep 124 ms

Occupied Bandwidth
244.09 kHz

Transmit Freq Error 563 Hz OBW Power 99.00 %
x dB Bandwidth 317.2 kHz x dB -26.00 dB




For PCS Band
GSM Low Channel

Report No.: BCTC2109705800-2E

BE Agilent Spectrum Analyzer - Occupied BW

(o]l

RL | RF |50 AC | | SENSE:NT] |

ALIGN AUTO

| 07:45:52PM Sep 18, 2021

Center Freq: 1.850200000 GHz
, Irig:FreeRun
#Atten: 30 dB

Center Freq 1.850200000 GHz

C
#|FGain:Low

Radio

Avg|Hold:>10/10

Radio

Std: None

Device: BTS

TracelDetector

Ref Offset 16 dB
Ref 40.00 dBm

#Res BW 10 kHz #/BW 30 kHz

Occupied Bandwidth
247.06 kHz
92 Hz
318.1 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Sweep 12.4 ms|

99.00 %
-26.00 dB

Clear Write

Average

Max Hold

Min Hold

|

GSM Middle Channel

BE Agilent Spectrum Analyzer - Occupied BW

(o]l

RL | RE [50Q AC |

| SENSEINT]

ALIGN AUTO

| 07:46:13PM Sep 18, 2021

[
Center Freq: 1.880000000 GHz
) 1rig: FreeRun
#Atten: 30 dB

Center Freq 1.880000000 GHz

#IFGain:Low

Radio

Avg|Hold:>10/10

Std: None

Radio Device: BTS

TracelDetector

Ref Offset 16 dB
Ref 40.00 dBm

Center 1.88 GHz
#Res BW 10 kHz

#/BW 30 kHz

Occupied Bandwidth

241.76 kHz
-1.461 kHz
314.6 kHz

OBW Power
x dB

Transmit Freq Error

x dB Bandwidth

99.00 %
-26.00 dB

Span 1 MHz
Sweep 12.4 ms|

Clear Write

Average

Max Hold

Min Hold

|




Report No.: BCTC2109705800-2E

(o]l

| SENSEINT]

ALIGN AUTO

| 07:45:15PM Sep 18, 2021

C
#|FGain:Low

[
Center Freq: 1.809800000 GHz
) 1rig: FreeRun
#Atten: 30 dB

Avg|Hold:>10/10

TracelDetector

Radio Std: None

Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

|
e —
I

|

|

|
]

Center 1.91 GHz
#Res BW 10 kHz

Occupied Bandwidth
243.22 kHz
148 Hz
314.6 kHz

Transmit Freq Error
x dB Bandwidth

#/BW 30 kHz

OBW Power
x dB

Clear Write

Span 1 MHz
Sweep 12.4 ms|

99.00 %
-26.00 dB

GPRS Low Channel

BE Agilent Spectrum Analyzer - Occupied BW

RL [ RE AC |

| SENSEINT]

ALIGN AUTO

| 07:24:15PM Sep 18, 2021

Center Freq 1.850200000 GHz

C
#|FGain:Low

B [
Center Freq: 1.850200000 GHz
) 1rig: FreeRun
#Atten: 30 dB

Avg|Hold:>10/10

TracelDetector

Radio Std: None

Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

#Res BW 10 kHz

Occupied Bandwidth
244 .88 kHz
474 Hz
314.9 kHz

Transmit Freq Error
x dB Bandwidth

#/BW 30 kHz

OBW Power

x dB

Clear Write

Sweep 12.4 ms|

-26.00 dB




Report No.: BCTC2109705800-2E

| SENSEINT]

ALIGN AUTO

| 07:24:49PM Sep 18, 2021

[
Center Freq: 1.880000000 GHz
, Irig:FreeRun
#Atten: 30 dB

C
#|FGain:Low

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

#Res BW 10 kHz

Occupied Bandwidth
238.75 kHz
-384 Hz
305.3 kHz

Transmit Freq Error
x dB Bandwidth

- Center Freq
1.880000000 GHz

#/BW 30 kHz

OBW Power
x dB

7 - CF Step

I —— 100.000 kHz

Span 1 MHz|{l- W%y Man
Sweep 124 ms

Freq Offset

0Hz

99.00 %
-26.00 dB

GPRS High Channel

BE Agilent Spectrum Analyzer - Occupied BW

(o]l

RL [ RE AC |

| SENSEINT]

ALIGN AUTO

| 07:23:06 PM Sep 18, 2021

C
#|FGain:Low

[
Center Freq: 1.809800000 GHz
) 1rig: FreeRun
#Atten: 30 dB

Avg|Hold:>10/10

TracelDetector

Radio Std: None

Radio Device: BTS

Ref Offset 16 dB
Ref 40.00 dBm

#Res BW 10 kHz

Occupied Bandwidth
246.31 kHz
604 Hz
320.7 kHz

Transmit Freq Error
x dB Bandwidth

#/BW 30 kHz

OBW Power
x dB

-26.00 dB

Clear Write

Sweep 12.4 ms|

—
Average
|
Max Hold
[
Min Hold
——
Detector|
Average >

Auto Man

99.00 %




HEA
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9. Out Of Band Emissions At Antenna Terminal

9.1 Block Diagram Of Test Setup

Spectrum

EUT RF Combines
Analyzer

Universal Radio
Communication Tester

9.2 Limit

According to §22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §27.53 (h), the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB.

9.3 Test procedure

The RF output terminal of the transmitter was connected to the input of the spectrum analyzer via a suitable
attenuation. The RBW of the spectrum analyzer was set to 100kHz and 1MHz for the scan frequency from
30MHz to 1GHz and the scan frequency from 1GHz to up to 10" harmonic.



94 Test Result

For Cellular Band
GSM Low Channel

Report No.: BCTC2109705800-2E

Start 30.0 MHz
#Res BW 100 kHz

MSG

| SENSEINT]

| ALIGN AUTO

PNO: Fast L, 17ig: FreeRun
IFGain:Low

Atten: 30 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold: 38/100

NextPeak

[
Next Pk Right
| JE—
Next Pk Left
- [
Marker Delta
[

Mkr—CF

Stop 1.0000 GHz
Sweep 92.73 ms (1001 pts)

BE Agilent Spectrum Analyzer - Swept SA

RL | R | AC |

Ref Offset 15 dB
Ref 35.00 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

| SENSEINT]

| ALIGN AUTO

PNO: Fast L, 17ig: FreeRun
IFGain:Low

Atten: 30 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 361100

NextPeak

Mkr1 25.659 GHz
-18.865 dBm

Next Pk Right
[
Next Pk Left
[

Marker Delta

Mkr—CF

Stop 26.50 GHz
Sweep 63.80 ms (1001 pts)




GSM Middle Channel

Report No.: BCTC2109705800-2E

BY Agilent Spectrum Analyzer - Swept SA

RL [ RE | AC
Marker 1 836.070000000

Ref Offset 15 dB
Ref 35.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

MSG

SENSE:INT|

MHz
PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 dB

#VBW 300 kHz

E =
| ALIGN AUTO | 06:56:26 PM Sep 18, 2021
Avg Type: Log-Pwr AGE Peak Search

Avg|Hold: 34/100

NextPeak

Mkr1 836.07 MHz
31.284 dBm

Next Pk Right
| [
Next Pk Left
7 [
Marker Delta

MKr—CF

Stop 1.0000 GHz
Sweep 92.73 ms (1001 pts)

BY Agilent Spectrum Analyzer - Swept SA

Ref Offset 15 dB
Ref 35.00 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

RL [ RE | AC |
Marker 1 25.607500000000 GHz

SENSE:INT|

| ALIGN AUTO

PNO: Fast L, 1rig: FreeRun
IFGain:Low Atten: 30 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 49/100

NextPeak

Mkr1 25.608 GH
-18.458 dBm

Next Pk Right
[

Next Pk Left

Marker Delta

MKr—CF

Stop 26.50 GHz
Sweep 63.80 ms (1001 pts)




GSM High Channel

Report No.: BCTC2109705800-2E

BY Agilent Spectrum Analyzer - Swept SA

RL [ RE | AC
Marker 1 848.680000000

Ref Offset 15 dB
Ref 35.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

MSG

SENSE:INT|

MHz
PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 dB

#VBW 300 kHz

E =
| ALIGN AUTO | 06:56:11 PM Sep 18, 2021
Avg Type: Log-Pwr TRAGE Peak Search

Avg[Hold:>1001100

NextPeak

Mkr1 848.68 MHz
30.927 dBm

‘ $1

Next Pk Right
| [
Next Pk Left
7 [
Marker Delta

MKr—CF

Stop 1.0000 GHz
Sweep 92.73 ms (1001 pts)

BY Agilent Spectrum Analyzer - Swept SA

Ref Offset 15 dB
Ref 35.00 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

RL [ RE | AC |
Marker 1 25.684000000000 GHz

SENSE:INT|

| ALIGN AUTO

PNO: Fast L, 1rig: FreeRun
IFGain:Low Atten: 30 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 41/100

NextPeak

Mkr1 25.684 GH
-19.256 dBm

Next Pk Right

Next Pk Left

Marker Delta

MKr—CF

Stop 26.50 GHz
Sweep 63.80 ms (1001 pts)




K
mny Report No.: BCTC2109705800-2E

GSM Low Band Emission
;ﬁ Agilent Spectrum Analyz

ept SA = |
RL [ RE AC | SENSE:INT] [ ALTGN AUTO | 06:59:25P) Mark
Marker 2 823.976000000 MHz Avg Type: Log-Pur ! i

PNO: Wide L, 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB Select Marker
>
Mkr2 823.976 MHz 2

-19.642 dBm 1

Normal
| —

, Delta
|| |

Fixedl>
[

Off

MKR| MODE TRC| SCL| ‘f FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
1 INAEEEE 824 000 MHz I S [—
A N [1]f] 823.976 MHz 19 542 dBm [ ]
S 1o | O | S | i

3 I —— Properties»
R

More

10f2
MSG STATUS |

==

SENSE:INT] | ALIGN AUTO [ 07:00: 18, 20.
Avg Type: Log-Pwr RACH

PNO: Wide L, 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr2 849.017 MHz
-18.276 dBm

g
o
2 2 ~
3] [ v

|
Fixed[>
[
ff
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =+
1 MEEEEA T —— 433 T O E— —
N1 849017 MHz|  M8276dBm| [ [
I 1 15 I R R :
1 I EropetiEsE
5
6 e
7
8
: More




GPRS Low Channel

Report No.: BCTC2109705800-2E

BY Agilent Spectrum Analyzer - Swept SA

RL [ RE | AC |
Marker 1 824.430000000

Ref Offset 15 dB
Ref 35.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

SENSE:INT| [ ALTGN AUTO | 07:06:48PM Sep 18, 2021

E =3
MHz Avg Type: Log-Pwr 3 Peak Search

PNO: Fast L, T1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 824.43 MHZ HENE R o
31.245 dBm
? | [—
¥4
Next Pk Right
| by
Next Pk Left|
e
| I Marker Delta
| —

MKr—CF

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

IMSG

STATUS

BY Agilent Spectrum Analyzer - Swept SA

Ref Offset 15 dB
Ref 35.00 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

RL [ RE | AC |
Marker 1 24.995500000000 GHz Avg Type: Log-Pwr

SENSE:INT| ALTGN AUTO

PNO: Fast L, 1rig: FreeRun Avg|Held: 171100
IFGain:Low Atten: 30 dB

NextPeak
[
Next Pk Right
| [
Next Pk Left
7 [
I ‘ Marker Delta
| —

MKr—CF

Stop 26.50 GHz
#VBW 3.0 MHz Sweep 63.80 ms (1001 pts)

STATUS




GPRS Middle Channel

Report No.: BCTC2109705800-2E

BY Agilent Spectrum Analyzer - Swept SA

RL [ RE | AC
Marker 1 837.040000000

Ref Offset 15 dB
Ref 35.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

= =3
I | SENSEINT] | ALTGN AUTO | 07:08:30 PM Sep 18, 2021
MHz Avg Type: Log-Pwr CE Peak Search

PNO: Fast L, T1rig: FreeRun Avg|Hold: 46/100
IFGain:Low Atten: 30 dB

Mkr1 837.04 MHZ HENE R o
45.200 SR |

Next Pk Right
[
Next Pk Left
[

Marker Delta

MKr—CF

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.73 ms (1001 pts)

IMSG

STATUS

BY Agilent Spectrum Analyzer - Swept SA
| A

RL__ | R
Marker 1 25.6330000000

Ref Offset 15 dB
Ref 35.00 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

| | SENSE:NT]

| ALTGN AUTO

00 GHz Avg Type: Log-Pwr
PNO: Fast L, 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak
[
Next Pk Right
| [
Next Pk Left
7 [
I ‘ Marker Delta
|

MKr—CF

Stop 26.50 GHz
#VBW 3.0 MHz Sweep 63.80 ms (1001 pts)

STATUS




GPRS High Channel

Report No.:

BCTC2109705800-2E

BY Agilent Spectrum Analyzer - Swept SA

RL [ RE | AC |
Marker 1 848.680000000 MHz

Ref Offset 15 dB
Ref 35.00 dBm

Start 30.0 MHz
#Res BW 100 kHz

SENSE:INT|

| ALTGN AUTO | 07:08:43PM Sep 18, 2021

PNO: Fast L, T1rig: FreeRun
IFGain:Low

Atten: 30 dB

#VBW 300 kHz

Avg Type: Log-Pwr
Avg|Hold: 57/100

Mkr1 848.68 MHz
30.499 dBm

1]

‘L__

Stop 1.0000 GHz
Sweep 92.73 ms (1001 pts)

E =
Peak Search

NextPeak
Next Pk Right
Next Pk Left
Marker Delta

MKr—CF

IMSG

STATUS

BY Agilent Spectrum Analyzer - Swept SA

RL [ RF AC |
Marker 1 25.684000000000 GHz

Ref Offset 15 dB
Ref 35.00 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

PNO: Fast (p
IFGain:Low

SENSE:INT|

| ALIGN AUTO

1 Trig: Free Run
Atten: 30 dB

#VBW 3.0 MHz

| 07:09:06 PM Sep 18, 202:
RAC

Avg Type: Log-Pwr
Avg|Hold: 59/100

Mkr1 25.684 GHz
-18.707 dBm

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

MKr—CF

Stop 26.50 GHz
Sweep 63.80 ms (1001 pts)

IMSG

STATUS




Report No.: BCTC2109705800-2E

BY Agilent Spectrum Analyzer - Swept SA

RL [ RE
Center Freq 824.

!
IFGain:Low

— ) Trig: FreeRun

SENSE:INT] | ALIGN AUTO
Avg Type: Log-Pwr

Avg[Hold:>1001100

| 07:02:31PM

Atten: 30 dB

~ Span 1.000 MHz|
Sweep 105.5 ms (1001 pts)|

MKR| MODE| TRC| SCL| X

A N [1[¢]
3 I

1 INEEEEE 824.000 MHz 20627dBm| [ 000000 00|
823.967 MHz 20525dBm| [ 0 0000000 ]
[ I | I

¥ FUNCTION FUNCTION WIDTH FUNCTION VALUE

GPRS High Band Emission

BY Agilent Spectrum Analyzer - Swept SA

AC |

RL | RF
Marker 2 849.025000000 MHz

SENSE:INT| | ALIGN AUTO

Avg Type: Log-Pwr

==

| 07:01:50PM Sep 18, 2021
TRAGE 1@ 4

PNO: Wide L, 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB Select Marker
| d
Ref Offset 15 dB =
f —
Normal
[
, Delta
I ]
- ¥ Fixedl>
e
off
MKR| MODE TRC| SCL| X 1 FUNCTION FUNCTION WIDTH FUNCTIONVALUE =+
1 IMAENEA BA9000MHz| -2a7z8dBm| | | |
A N [1]f] 849.025 MHz 20718dBm| | 00 000000000 |
SN e 1 | i
- Properties»
[
More
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For PCS Band
GSM Low Channel

BY Agilent Spectrum Analyzer - Swept SA

RL | RF | AC | SENSE:INT] [ ALTGN AUTO
Marker 1 934.040000000 MHz ; Avg Type: Log-Pwr
PNO: Fast () 1rig: FreeRun Avg|Hold: 431100

7 ——
IFGain:Low Atten: 30 dB

Mkr1 934.04 MHz HeatFedk

Rer 3500 dBm , -44.234 dBm| WG
Next Pk Right
I———
Next Pk Left
P

Marker Delta

MKr—CF

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

STATUS

BY Agilent Spectrum Analyzer - Swept SA
X RL [ RE [ AC | [ SENSE:NT| [ ALIGN AUTO
Marker 1 1.841500000000 GHz ; Avg Type: Log-Pwr
PNO: Fast () 1rig: FreeRun Avg|Hold: 21100
g >
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 15 dB
Ref35.00dBm |
Next Pk Right

[
Next Pk Left

[
Marker Delta
|

MKr—CF

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 63.80 ms (1001 pts)

STATUS
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GSM Middle Channel

BY Agilent Spectrum Analyzer - Swept SA -i:el

RL | RF ] AC | | SENSEaNT] | ALIGN AUTO [ 07:13:25PM Sep 18, 2021 Pea SO
Marker 1 816.670000000 MHz : Avg Type: Log-Pwr o
PNO: Fast () 1rig: FreeRun Avg|Hold: 341100
£ -

IFGain:Low Atten: 30 dB

Mkr1 816.67 MHz HeatFedk
Rer 3500 dBm , -43.853 dBm| WG

Next Pk Right
| [
Next Pk Left
7 [
I ‘ Marker Delta
| —

MKr—CF

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

IM SG STATUS

BY Agilent Spectrum Analyzer - Swept SA
1 RL | RF | AC | | SENSE:NT| [ ALTGN AUTO
Marker 1 1.892500000000 GHz ; Avg Type: Log-Pwr
PNO: Fast () 1rig: FreeRun Avg|Hold: 26/100
g >
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 15 dB
Ref35.00dBm |
Next Pk Right

[
Next Pk Left

[
Marker Delta
|

MKr—CF

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 63.80 ms (1001 pts)

STATUS




K
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GSM High Channel

BY Agilent Spectrum Analyzer - Swept SA -i:el

RL | RF ] AC | | SENSEaNT] | ALIGN AUTO [ 07:13:12PM Sep 18, 2021 Pea SO
Marker 1 877.780000000 MHz : Avg Type: Log-Pwr o
PNO: Fast () 1rig: FreeRun Avg|Hold: 341100
£ -

IFGain:Low Atten: 30 dB

Mkr1 877.78 MHz HeatFedk
Rer 3500 dBm , -44.674 dBm| WG

Next Pk Right
| [
Next Pk Left
7 [
I ‘ Marker Delta
| —

MKr—CF

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 92.73 ms (1001 pts)

IM SG STATUS

BY Agilent Spectrum Analyzer - Swept SA
1 RL | RF | AC | SENSE:INT] [ ALTGN AUTO
Marker 1 1.918000000000 GHz ; Avg Type: Log-Pwr
PNO: Fast () 1rig: FreeRun Avg|Hold: 271100
g >
IFGain:Low Atten: 30 dB

NextPeak
Ref Offset 15 dB
Rer35.00:dBm e
Next Pk Right

I
Next Pk Left|

e
Marker Delta
|

MKr—CF

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 63.80 ms (1001 pts)

STATUS
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